RATHDRUM PRAIRIE
INTEGRATED WATER
RESOURCE
MANAGEMENT

\\ \
AN

N>
RAMSEY

N

=

WX

N
>

X

N

N\
\

rs
.
/

/
/,
%

.‘;\:&:3:\

s
PRAIRIE &
E

UAPPLEWAY

2
B
-

005 12 WASTEWATER SERVICE AREAS / FUTURE WATER SERVICE AREAS

Miles

9/25/15 Idaho Water Resources Research Institute

Report #201501: Mark Solomon

Rathdrum Prairie Integrated Water Resource Management balances

water quality with Rathdrum Prairie Aquifer water resource use



Rathdrum Prairie Integrated Water Resource Management

EXECUTIVE SUMMARY

The Rathdrum Prairie Integrated Water Resource Management plan is a living document to be revisited,
reviewed and updated as new information becomes available and as community water resource needs and
[...]
each specific farm. In general, the Checkbook Method uses the following site-specific parameters to
calculate the required irrigation rates:

1. Soil Water Storage Capacities — the amount of water available to the plant, typically expressed in
inches per foot. The computation of the readily available moisture in the plant root zone for
HARSB fields was done in a spreadsheet and uses the USDA and NRCS soil surveys.

2. Root Zone Depth — the depth of the crop’s roots during the growing season for the reuse site
was determined to be 60 inches for both oats and alfalfa from data given to HARSB by IDEQ.

3. Management Allowable Depletion (MAD) — this is the percent of water in the root zone that
plants can utilize before experiencing stress. The MAD for alfalfa and oats is 55%.

4. Daily Estimates of Crop Water Use — the Agrimet Weather Station provides this information on a
daily basis in the “Crop Water Use Charts”. Agrimet uses the 1982 Kimberly-Penman
Evapotranspiration Model, combined with locally derived plant growth stage information, to
produce estimates of daily crop consumptive water use.

The permit requires that the weekly hydraulic loading rates for the field crops (alfalfa, oats, and grass)
be less than, or substantially equal to, rates developed using the Checkbook Method. Irrigation for the
hybrid poplar hydraulic management units (HMU’s) continues to be scheduled based on daily readings
of the existing array of soil moisture probes, similar to previous Reuse Permits. Weekly meetings of the
operations staff determine the amount of watering to program for the upcoming week. Discussions
include the irrigation deficit, expected weather, crop cutting schedules, and any maintenance activities
scheduled for that week. HARSB reports that all HMUs have been operated in a water deficit during the
growing season with no leaching or ponding occurring and good crop production under the current
permit.

Idaho Water Resources Research Institute
Rathdrum Prairie Wastewater Master Plan Update - Final 6

\\cdafiles\public\Projects\JUB\20-15-032 IWWRI Rathdrum Prairie WMP\Documents\2015_Amendment_Rathdrum_Prairie_WW_MP_Final.docx


http://www.deq.idaho.gov/media/510598-hayden-area-regional-sewer-board-cda-ww-reuse-permit-0612.pdf
http://www.deq.idaho.gov/media/510598-hayden-area-regional-sewer-board-cda-ww-reuse-permit-0612.pdf
http://www.usbr.gov/pn/agrimet/agrimetmap/rthida.html

With both HARSB and Silverwood Theme Park now operating reuse irrigation facilities based on the
Agrimet station, USBR proposed expanding their network of stations over the Spokane Valley —
Rathdrum Prairie Aquifer. In 2014, they installed an additional Agrimet station at Silverwood, as well as
at the Spirit Lake, Deer Park, Liberty Lake, and Post Falls treatment facilities. Data from those sites can
also be accessed from the USBR website at: http://www.usbr.gov/pn/agrimet/location.html. Expertise
for the installation and maintenance of the SVRP Agrimet network continues to be provided by the USBR
with annual funding from the Aquifer Protection District, Silverwood, Post Falls, Liberty Lake, and Deer
Park.

The cooperative nature of this approach aimed at water recycling and efficiency has made this Agrimet
network a new model for the USBR. It may also provide irrigators over the Rathdrum Prairie Aquifer the
information necessary to significantly improve irrigation of crops, landscapes, parks, cemeteries, and
golf courses in the future.

Idaho Water Resources Research Institute
Rathdrum Prairie Wastewater Master Plan Update - Final 7

\\cdafiles\public\Projects\JUB\20-15-032 IWWRI Rathdrum Prairie WMP\Documents\2015_Amendment_Rathdrum_Prairie_WW_MP_Final.docx


http://www.usbr.gov/pn/agrimet/location.html

Chapter 6 Entity Facility and Master Plan Updates

Coeur d’Alene, Hayden, HARSB, Post Falls, Kootenai County Airport, and HLRWSD have each updated
their facility/master planning since 2009. The following sections review the pertinent conclusions from
those studies as they relate to providing sewer service and potential recycled water for the next 30
years. It is important to recognize that sewer collection system planning often represents longer-term
conditions than wastewater treatment system planning. This is due to the long service life of collection
system infrastructure combined with difficulty in future access to that infrastructure (often buried deep
under busy roadways). Therefore, the facility and master planning review will concentrate first on the
collection systems and then on the treatment systems within each jurisdiction.

Although it is beyond the scope of this TM, it is also important to recognize that wastewater service
areas often do not correlate to water service areas. This is especially true in Hayden, HLRWSD, and Post
Falls. Hayden and HLRWSD do not own or operate any water systems. They are served primarily by the
North Kootenai Water and Sewer District, Avondale Irrigation District, and the Hayden Lake Irrigation
District along with smaller public water systems and private wells. Post Falls provides water to about
25% of its wastewater customers with the majority of the remainder provided by East Greenacres
Irrigation District, Ross Point Water District, and the City of Rathdrum, plus several smaller public water
systems. This TM catalogs only wastewater service areas.

6.1 City of Coeur d’Alene

Coeur d’Alene completed its Wastewater Collection System Master Plan Update in 2013 (J-U-B
ENGINEERS, Inc.). The study’s major goals were listed as:

= Create a system for prioritizing existing main lines for rehabilitation and replacement.

= Develop a hydraulic model to assess the existing conditions (current flows), near-term
conditions (areas the city has committed to serve that may be developed soon), and long-term
conditions (areas beyond the current city limits to the expected service boundary).

= |dentify limitations in the existing collection system and necessary improvements to maintain an
appropriate level of service.

= Establish a comprehensive Capital Improvement Plan (CIP) with particular emphasis on the next
5-10 years.

Of particular importance for this review is the portion of the second goal that deals with long-term
conditions for sewer service to the expected service boundary. Error! Reference source not found.

hows Coeur d’Alene’s current city boundary, as well as its Area of City Impact (ACl) from Idaho State Tax
Assessor records. Figure 3 shows the City’s estimation of its ultimate service boundary from the Master
Plan. The figures also show Coeur d’Alene in relation to the other cities on the Rathdrum Prairie.

It should be pointed out that Coeur d’Alene is a regional treatment facility that currently provides
service to the City of Fernan Lake Village. The intent is to also provide sewer service to the east
boundary of the future Huetter Bypass and to the planning limits for the City of Huetter at the
southwest edge of the City. Those areas were shown to be served by the City of Post Falls in the
RPWWMP, as well as Post Falls’ 2012 Collection System Master Plan since they are currently within Post
Falls’ ACI. In kickoff discussion for this TM on May 4, 2015, both cities’ wastewater representatives were
in agreement for Coeur d’Alene to extend its future service boundaries westward to these new limits

Idaho Water Resources Research Institute
Rathdrum Prairie Wastewater Master Plan Update - Final 8

\\cdafiles\public\Projects\JUB\20-15-032 IWWRI Rathdrum Prairie WMP\Documents\2015_Amendment_Rathdrum_Prairie_WW_MP_Final.docx



(personal conversations with Sid Fredrickson, Bill Melvin, and John Beacham). Of course, any change to
official boundaries requires action by the cities’ legal and council representatives. Any corresponding
changes to Post Falls’ future master planning appear to be insignificant.

Figure 3 also shows that Coeur d’Alene will provide sewer service to the commercial frontage lots on
Government Way between Hanley Avenue and Prairie Avenue within the City of Dalton. Dalton has no
sewer system and those commercial properties require treatment levels beyond what residential septic
tank and drain field systems can provide. The cities have arrived at this agreement in order to continue
the region’s high level of protection for aquifer water quality.

Chapter 5 of Coeur d’Alene’s study also reviewed a range of potential growth rates between 0.8% and
2.5%. The City selected a 2% year-over-year growth rate for the 20-year study period. The City expects
build-out growth to occur to the western and northern ACI, but not to the southern or eastern
boundaries. Therefore, the service boundary stops somewhat short of the ACl to the south and to the
east.

Table 6-1 below shows the resulting projections in terms of average daily wastewater flows and the
related equivalent residential units (ERUs) replicated from Chapter 7 of the study. It is important to note
that, in commercial centers such as Coeur d’Alene, the non-residential effects of wastewater generation
may be under-predicted if only population projections are examined.

Table 6-1 - Coeur d’Alene Wastewater Flow Projections

Model Condition | Non- Residential Total Flow | Approx. Non- Approx. Approx.
Residential Average Day (mgd) Residential Residential Year
Average Day | Flow (mgd) ERUs ERUs
Flow (mgd)
Existing 1.08 2.69 3.77 6,940 17,360 2013
Committed Service 1.97 3.59 5.56 12,690 23,150 2026
Area
Master Plan 2.28 5.00 7.28 14,730 32,240 2042
Modeled Service
Area
Master Plan Model 2.45 5.41 7.86 15,790 34,900 2045
w/Increased
Densities

Treatment system planning for Coeur d’Alene has been on-going since the year 2000 with the latest
Facility Plan Amendment approved by IDEQ in April 2012 (HDR Engineering, Inc.). The 2012 Amendment
built upon the 2009 Amendment which selected three advanced treatment options for full-scale pilot
studies. Those pilot studies were conducted in 2010-11 using membrane and up-flow sand filtration. The
filtration followed biological and/or chemical phosphorus reduction, depending on whether the flow
was treated in the existing trickling filter/solid contact process or in a new conventional activated sludge
process.

The primary target of the pilot testing was to reduce total phosphorus below 0.050 mg/L. However,
Coeur d’Alene also needs to improve ammonia reduction to meet permit limits in the future. Both
filtration technologies were able to achieve the desired phosphorus reduction, but the city chose to
incrementally implement tertiary membrane filtration (TMF) with an augmented nitrification step to

Idaho Water Resources Research Institute
Rathdrum Prairie Wastewater Master Plan Update - Final 9

\\cdafiles\public\Projects\JUB\20-15-032 IWWRI Rathdrum Prairie WMP\Documents\2015_Amendment_Rathdrum_Prairie_WW_MP_Final.docx



best meet its treatment needs. Judicial Confirmation in 2013 allowed IDEQ to award low interest bond
funding. The initial project was called Phase 5C.1 and intended to filter up to 1.0 mgd annual average
flow from the secondary clarifier effluent (maximum month influent flow to the plant of 4.2 mgd).
Membrane throughput (flux) rates are expected up to 175% of the average annual flux rate on a short
term (hour-by-hour) basis. The filtered effluent then blends with the remainder of the flow prior to
disinfection in the chlorine contact tank. By constructing this increment, Coeur d’Alene will be able to
refine its process parameters prior to completing the entire project and potentially reduce total project
costs. Phase 5C.1 has been in operation since late 2013 and the city was awarded additional IDEQ low
interest financing of $20 million in fiscal year 2016 for Phase 5C.2.

According to the 2012 Preliminary Engineering Report, Phase 5C.2 will design and construct TMF
facilities to filter up to an annual average flow of 5.0 mgd (maximum month influent flow of 5.3 mgd and
a peak day factor of 1.26). Phase 5C.3 will eventually be added for TMF capacity up to 6.0 mgd on an
annual average basis (maximum month influent of 6.3 mgd). Ultimately, the Coeur d’Alene treatment
plant has been master planned for up to 12 mgd. The near-term projects will reduce phosphorus,
ammonia and other oxygen-demanding constituents to meet Spokane River discharge permit
requirements. They will also reduce peak flow blending significantly prior to chlorine disinfection. Phase
5C.2 will likely go into operation in late 2017 or early 2018. Coeur d’Alene should easily meet its permit
timeline requirements for completion of the improvements by November 30, 2022 and compliance with
final permit limits two years later.

The 2012 Facility Plan Amendment reported that during the 2010-11 low phosphorus pilot testing, the
city embarked on a recycled water demonstration project. A permit application was submitted to IDEQ
and planning commenced to convey recycled water from the membrane filtration units to the
demonstration sites. To date, the city has not been issued a Reuse Permit by IDEQ, so any recycled
water is applied only on the treatment plant site where no reuse permit is required. The 2012
Preliminary Engineering Report also schematically indicated reuse flow occurring after the chlorine
contact tank in each of the incremental improvement steps. Neither report details reuse as a design or a
permit condition, but it is reasonable to assume that each phase of the project is capable of producing
an average annual flow of high quality (Class A or Class B) recycled water equal to the TMF effluent
rating.

In the May 4, 2015 kickoff meeting for this project, Coeur d’Alene’s Wastewater Superintendent, Sid
Fredrickson, confirmed that no specific reuse plans are in the works for the near-term. Once Phase 5C.1
is fully functional and reuse water is reliably available, the city can look for opportunities to include
provisions for the use of recycled water as part of other projects. Examples may include irrigation along
the Centennial Trail, parks, or cemetery system when companion projects are being constructed for
other reasons. Specific target volumes and projects are not currently being considered.

Idaho Water Resources Research Institute
Rathdrum Prairie Wastewater Master Plan Update - Final 10

\\cdafiles\public\Projects\JUB\20-15-032 IWWRI Rathdrum Prairie WMP\Documents\2015_Amendment_Rathdrum_Prairie_WW_MP_Final.docx



6.2 City of Hayden

The City of Hayden is particularly important to the Hayden Area Regional Sewer Board because they
currently contribute about 70% of the overall flow to the treatment plant. That proportion will increase
steadily in the coming years. Hayden completed their Collection System Master Plan (CSMP) Update in
2012 (J-U-B ENGINEERS, Inc.). The CSMP’s objectives were listed as:

= Update mapping and provide a calibrated hydraulic model for the sewer system.

= Document overall system conditions, capacities and characteristics.

= Determine future growth patterns and characteristics with the Planning Department.

= Develop a Capital Improvement Plan “roadmap” to maintain high level of service to existing
users, as well as provide sewer service necessary for new development.

=  Prioritize system improvements and inform the financial plan to provide funding for the highest
priority projects.

Hayden was a full participant in the 2009 Rathdrum Prairie Wastewater Master Plan so its city
boundaries, ACI, and ultimate service boundaries were included in that study. Those did not change
significantly with the CSMP Update. Error! Reference source not found. shows Hayden’s current city
oundary, as well as its ACI from Idaho State Tax Assessor records. Figure 3 updates the RPWWMP with
more current information from the 2012 CSMP and shows the city’s ultimate service boundary as it
relates to the other cities on the Rathdrum Prairie. Figure 3 also shows the RPWWMP “Shared Tier”
service area which is not accounted for in the 2012 CSMP Update.

The 2012 CSMP Update reviewed the growth pattern and densities included in Hayden’s 2006 Sewer
Master Plan Update. It converted the 2006 planning approach in order to be consistent with the city’s